ASSEMBLY INSTRUCTION

SKU CODE: WF318303

Page: 1 of 12







Part List (WF318303 )

@Xl

i

@XZ

Footboard Leg
2« \ x1
Side Rail " Side Rail
@ : \ /
Side Rail Slats
@ Xl /
Il
Heardboard Slats
@ x4
€ &
Side Rail Support Leg

Mid support slat

Page: 3 of 12




Hardware List (WF318303)

No. OUTLOOK DESC QTY
@ Bolts M6*15mm 6pcs
0 Bolts M6*25mm 12pes
(C) 0 Bolts M6*30mm Apos
@ 0 Bolts M6*50mm 4pcs
@ “‘“M Flat head screw #8*25mm | 36pcs
@ Washer 8pcs
@ Leg Metal 4pcs
@ Metal Rectang Ipc
(L) AN Allen key 60*22*4mm | Ipc

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)

Page: 4 of 12




STEP 1:

A1

Ipc

@

Mg

Ipc

STEP 2:

A

Ipc

@ ©

Mg

Ipc

Page: 5 of 12




SN~ ——

~

@ % Ipc
(({(((({(((({(((((((((W(@ 2pcs
@ 2pcs
@ 2pcs

STEP 4:

Page: 6 of 12




Ipc

% -

@ DS s
3 (&) oo

.D 2pcs

§ 2pcs

=

00000000000 |

QOO
QQ@Q@@@@@QQ

Page: 70f12




Ipc

STEP 7:

2pes
Mg

2pes
Mgy

2pcs

REIEE

&

STEP 8:

Page: 8 of 12




-

@ % Ipc
(({(((({(((({(((((((((((((«(@ 2pcs
@ 8pcs
@ 2pcs
@ 2pcs

STEP 10:

Page: 9 of 12




@© "
STEP 11: %
({{{(({{{((({{((((((((((((4(@ 2pcs
Ipc
STEP 12: %
((({((({({(({{((((((((((((((@ 6pcs

o>

Ipc

Page: 10 of 12




Ipc
4pes
20pcs

Mg
\‘\‘\\\\\\.
N

@
)
®

STEP 13:

Page: 11 of 12







